Permobil

Drawings Joystick Holders, Retractable

Legacy Seating Systems  
 
Corpus II Seat (Entra, C2K)  
Joystick Holders, Retractable  


 

Parts View

New Part Number Old Part Number Description Pos
1821782 1821782 PANELHOLDER 1.2
1826772 1826772 RETRACTABLE JOYSTICK HOLDER, RIGHT, HD3 K450 1.3
NULL 1822319 REPAIR KIT PIVOT 2.1
NULL 306806 PLATE 3.1
NULL 306809 PLATE 4.1
NULL 306811 PLATE 5.1
NULL 306807 PLATE HINGE 6.1
NULL 306808 PLATE HINGE 7.1
NULL 309973 SPACER L=12 O8h9/O6+0.2/-0 8.1
601370 601370-99-0 BOLT K6S 6x20 fzb 9.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 10.1
NULL 306814-99-0 PLATE 11.1
601202 601202-99-0 WASH BRB 3.2x 7 fzb STD 12.1
601346 601346-99-0 SCREW ISO 4762 M3x6 Fe/Zn 13.1
NULL 613229 SCREW ISO 10642 M5x22 Fe/Zn 14.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 15.1
600226 600226-99-0 LOCK NUT M5 FZB 16.1
NULL 307695 PLATE REINFORCEMENT 17.1
NULL 306805 PANELHOLDER 18.1
601370 601370-99-0 BOLT K6S 6x20 fzb 19.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 20.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 21.1
600182 600182-99-0 BOLT MC6S 4x 8 fzb 22.1
601296 601296-99-0 WASH M4 FLAT STD - ZINC PLATED 23.1
NULL 306812 PLATE 24.1
600184 600184-99-0 BOLT MC6S 4x12 fzb 25.1
601296 601296-99-0 WASH M4 FLAT STD - ZINC PLATED 26.1
309958 309958-99-0 BRACK PANEL/SW.BOX P+ PANEL HOLD PLG KO CH2k 27.1
601296 601296-99-0 WASH M4 FLAT STD - ZINC PLATED 28.1
600182 600182-99-0 BOLT MC6S 4x 8 fzb 29.1
NULL 306253 BRACKET EXTRA PANEL 30.1
601102 601102-99-0 BHCS ISO 7380 M4x12 10.9 Fe/Zn 5 C1 31.1

Spare Parts Catalog - v2.0 (5)